30.100 BODY DOORS, LOCKS, HINGES, HANDLES and REMOTE CONTROLS

- BODY TYPES
PART u E
GROUP, PART HAME and DESCRIFTION NUMBER MODELS ; : :
1 4 =
30.101 - FRONT DOOR (GARVISH MOULDING AND WEATHERSTRIF
Moulding (incl, Weathers t-rip} Rlght (T mm) et e S i 205 381 F1% 1 1
Moulding (incl., Weatherstrip) Left (Prime)................ 205382 515 1 1
Moulding (incl. Weatherstrip) Rizht (Chrome)............. . | 204870 K16 | 1 1
Moulding (incl, Weatherstrip) Left (Chrome)............... 20La71 516 1 1
Screw, No. 8-15 x 7/8" Ov. Hd. Or. Rec, TAD.....0.0un-e. 520| 515,516 *| *| *
Screw, No. 10-12 x 7/8" Ov. Hd. Cr. Rec. Tap, (Revalr
oMLy R b, ISR N o e A S P 2 B30[( #5155 1 6] M e e
Bumper (Inner Panel to Garnish Houldingl O O e D e e e 200539 516 6| 6
Panel*Valance SR ght s lPrime ). . oo o it aa s 207084  ®15 1 1
Panel , ?alance, Ly e o T e eI e ieess| 207005 515 1 1
Panel, Valance, Right (Prime)s.....veveiniiunnne.. s 207096/ 516 | 1| 1
Parel, Valance; Left {PTime). . e.eicssssiisssanasaiacisana|20]097 516 11
Panel, Valance, Right (Prime).......... Tacuum casess| 207338 515 1
Panel, Valance, Left (Prime)....cvee.e. LISt ... .on....| 207337 51 1
Panel, Valance, Right (Prime)...... [ Vacuum and veeeee| 207098 Rl 1 1
Panel, Valance, Left (Prime)....... |Hydraulic Lift| ..... .| 2070990 516 | 1] 1
Screw, No, 8-15 x 7/8" Ov, Hd, Cr, Rec, (to Support).... 520/ 515,516/ 2| 2| 2
Screw, No, 10-12 x 3/8" Rd. Hd. Cr. Rac...{?o Inner] ... 609 515,516 W W L
Snesinat ol G enni e s A8 i) SRl Bl e aen | ETERRTTE Sy
Moulding, Valance Fanel Trim, Right (Chrome)..............| 207100 Ble | 1 1
Moulding, Valance Panel Trim, Left (Chrome),..... L oRan il AT 01 516 | 1| 1
S T o 0 e e e e e ereare s o e i et A OIS 516 | M 4
Screw, No. 10-24% x 5/16" Rd, Hd, COr, ReCuvesuveernvrann. | 58 516 | W L
Tiockwasher ;" Ho L0 EBxte Moo th.ti i ei cssinseievnnananns 29 516 4oL
30.102 - FRONT DOORS {INCL, REGULATORS, LOCKS AND LOCEING
RODS) (PRIME) |
D0 O TN B L & Tl et ol ials n el s efaValars abune sdalahatala ne a alatolaTspa]e e nlsle s ohatols 2k 2 EOTEESI 515 1 1
D e T e e e e e S Ll S Lot e LR .| 207227 515 1 1
DooT R Righ bert s - bl Lo 8 R e S R T e S i fok s 516 | 1] 1
Y ey o T B g T P Tr s o B e s S b Pl T L GG SETIERY
Weatherstrip Set, Right........... e e ey i [t B L ...| 203968 515 1 5
Weatherstrip Set, Left....vvvueennan ceeee.e..| 203969 515 1 1
Weatheretrip, Door Toper and Lock Pillar, Right+ ......... 4 Eﬂﬁhﬁl 15 1 1
Weatherstrip, Door Upper and Lock Pillar, Left............ 205kg2 515 1 1
Weatherstrip, Door Hinge Pillar, Upper, Right.........0c... 2021396 h1h 1 1
Weatherstrip, Door Hinge Pillar, Upper, Left.............. 202400 515 1 1
Weatheretrip, Door Finge Filler, Lower, Right............. EDEEEQ 515 1 1
Weatheratrip, Door Hinge Piller, Lower, Left.............. 202403 RLE LA 1
Weatheratrip, Door Hinge Pillar, LOWET..see.eesecesacanans 2054g R | 2 2
Weatherstrip, Door Bottom. ... oevovire icvnniannannannanyan 20397 hes |2 2
Weatherstrip, Door Hinge Pillar, Upper, Right.............[205086 516 | 1| 1
Weatherstrip, Door Hinge FPlllar, Upper, Left.............. EGﬁDETE 516 | 1| 1
Weatherstrip, Door Lock Pillar, Right... . vvenrnrerinrennn. 205088 516 1l 1
Weatheratrip, Door Lock Fillar, Left......ccevuverncnnnens 205089 K16 1Al
Weatherstrip, Door Hinge P11llar, LOWET....veesesecsronsnne 205448 516 2 2
Weatherstrip, Door BobtomM., ....ccevvevevoccccncsnnsncenens 203972 516 2| 2
Weatheretrip, Door Lower Hinge Filler, Right.. censa .| 202399 516 1 1
Weatherstrip, Door Lower Hinge Filler, Left..........0u-ns 202403 516 1] 1

*Aa Required

Q0




BODY DOORS, LOCKS, HINGES, HANDLES and REMOTE CONTROLS  30.100

BODY TYFES |
PART gl |E \
GROUP, PART NAME and DESCRIPTION wumser | MODELS | * 511 |
1813 |
1 2 5
70,102 - FRONT DOORS (INCL. REGULATORS, LOCKS AND LOCEING |
RODS) (PRIME) (CCHT'D, ) ai
Weathereeal, Lock Facing Upper Corner...... A G e 205522 516 2l 2
Serev, No, 4-U0 x 1/4% Rd. Hd, Cr. Bec.......... gl 761 516 | L L fl
Weatherseal, Front Upper Cormer..,.....ccvvveeconcaccnnnsna 20hhRe 516 gl 2 :
Retainer, Front Upper Corner Weatherseal.................. 20552 516 2| 2 |
Screw, No. 4-24 x 3/8" Rd. Hd. Cr. Rec. TaDe......eon... 657 516 | 4|l b |
Weatheratrip, Cowl Upper PIllaT,...c.ceccacssccicnccasiones 205975 516 2 o
Weatherstrip, Upper Cowl Drain Trougi......eeevecnncennens 206686 516 1 !
Weatherstriu, Upper Cowl Drain Trough Extemsion.,.........|205974 516 2 1
Retairer, Cowl Upper Pillar Weatherstrip, Risht...........|205969 16 ],
Retainer, Cowl Upper Pillar Weatherstrip, Left............ 205968 516 1
Screw, No. 6-20 x 3/8" Pan Hd., Or. Rec. T8hevrverevenrn- 729 516 10
Weatherstrip, Roof Side Rail, Fronte....vevecrecssseneeass | 205976 516 2
Weatherstrip, Roof Slde Rall, Center..........c0vveeeea....|205981 516 2 |
Weatherstrin, Roof Side Rail (85" Long)e.ve.veeesenweaa... 206830 516 | 2 i
Retainer, Roof Side Eail Weatherstrip, Front, Right....... 20596% 516 1| 1 :
Retsiner, Roof Sice Rail Weatherstrlp, Front, Left........|20596 516 1l 1
Reteiner, Roof 5ide Rall Weatherstrip, Center, Right...... 205965 516 1] 1 '
Retainer, Roof Side Heil Weatherstrip, Center, Left.......|205964| 516 | 1| 1
Screw, No. 6-20 x 3/8" Pan Hd. Cr. Rec, Tep......cc.u... 729 516 |
30.104 - FRONT DOOR LOCKS
Tock FIRAGHT NSRRI L 2 2o o AT L e |20k189| 515,516 1| 1| 1
T A T T s A - i PR G 0 e ~fw i e 20b190) ®15,516| 1| 1| 1
SeTew whEh T WIS 68 s2 s L el Ty LR e R 202158 515,516| 8| 8| 8
Rod% T clcsTi oolciina FARRSEEORL od 257 r 22 T R e S 204888 515,516 2| 2| 2
Button; Locking RodR(iRTome )., .. e ve i aasen sannineeomes 2n4g91l| 515,516| 2| 2| 2
Eecutcheon and Speednut (Package)e,......cvovvveeiveracssaq.|206638| B515,516| 2| 2| 2
Speednut, Locking Rod Escutcheon....... SRR ol o g 206299| 515,516| 2| 2 2
Flate,; Striker (1mell PIn)SRIght, (.0 .. i, conmmm e, o 200578 515,516 1} 1] 1
Flate, " Striker. (1mel S Piny TRt s iy e s e ok 200579 515,516 1|-1| 1
o e i, ey B St eI o s B O S BT A O Pt T BB e A ey 3053&& 515,516 4 W L
T o o e O T o 28 S (AT 6 BN THLE 64 PO O B e I 202234 515,516 4 Ll U |
Shim B e E L he e v iy i s T i | 202251| 515,516| *| *| * |
30,106 - FRONT DOCR LOCK REXOTE CONTROLS AND BUTTONS
Rod, Remote Control, Bisht, ... ..t .crasacssisasanesasssss| 2048591 516,616 1] 1] 1
Rod, ' Hemotef Control e, o ieiivaranatecensnnsannsnsssss| 2088600 55 B16| 31] 1)1
. Screw, No. 1410 x 1;3" RA.HAL - Bro oo, s o win e 619| 515,516 6| 6 6
Flatwasher, 1/4" Sm,........... R A e b 243l 515,516| 6| 6| 6
Speadnut............... ................................. 204630 515,516, 6| 6 6
Button, Remote Control Rod Push (Starlight Pearl)......... 204863 515,516| 2| 2| 2
Spring Pueh Bt bone o e L L 2okges| &15,516| 2| 2 2
Handle, Door Lock Remote Control Aesist.........ocevveuen. 20hg901| 515,516 2| 2| 2
Screw, No, 6-32 x 1/4" Rd, Hd, Cr, Rec......... A 671| 515,516 2| 2| 2

*As Required

91




30.100 BODY DOORS, LOCKS, HINGES, HANDLES and REMOTE CONTROLS

BODY TYPES
PART o £
GROUP, PART NAME and DESCRIPTION Numger | MODELS | ol
‘:.' [=] EII-
- 1 Z ;
30,106 - FRONT DOOR LOCK REMOTE CONTROLS AND BUTTOMS
(coNT!D. )

T CEWE SNaT SN0 HGAET L I Paoth s ss i ofe va & Siie e = s e o 518| 515,516| 2| 2| 2

Speadintist v S AT et B A ot g b e L e 205730| 515,516| 2| 2| 2
30,108 - FRONT DOOR EINGES
HE N e R e R e e e sl A A B S LT il 20lgol| 515,516| 1] 1| 1
Y 0 WL Oy PLog B o e, P Al I\ e P i P Pl 1 B0 20kgos| 515,516 1) 1] 1
Hinge, Lower, Right......eeeees A 10 o O I A TP A s e dea 204906| 515,516| 1| 1| 1
Y oy TR R P LIRS 0 g £ TP e Py A R W i 7 Lo e .. |20lg07| 515,516 1| 1| 1

Screw with L)% (Upper HIngel.s....oveosossnorsrsoronnns 206326| 515,516| «| *| *

Screw with L/W (Lower Hinge).......eeeencecvnoerancnaans 202119 515,506| *| *| *

Flatwasher, 5/16" Lg.....ou..... {Hinge tc} ............ 300| 515.516| *| *| *

T YA ST, o el e FlYYers|R L i g 189 515,516 *| *| *

PInS{(Upperiiinge PATmEto Cagn) e o, o ss th ol aa it it s, i in |206327| %15,516| 2| 2| 2
Anti-Squeak, Door Hinge.......... PR S i FRBal o bR j20290L| 515,516| *| =| *
30.112 - FRONT DOOR CHECK ARM f é
ATRE (4 B, SEvinal ) SASRRT s, Trenn il ai i, o T AeaR fnaE |20lgng| 515,516 2| 2| 2
[idiiy iy LGS 2o s B B0 b o AR e N et T A S BT Pt 201569| =15,516| 2| 2| 2
Bracket, Door Cheek Arm PIvot, .. .. .covcicencenaconnocenne 202623} 515,516 2| 2| 2

Rivet, 3/16" x 11/32" Ov. Hd..... R e S YL L e BET| 515,516 2| 2| 2
guide ¥ DnoraCheelca Aym o fe a0 T s o et S Mo 206021 51;,515 2l 21 2

Barew, tHoMil 0=32 0y BT IR E A REA SNy s e e 283| 515,516| b L| L4

Tiockwssher 2o DL OHTA 15 s o't h % RIS e SRl e T 259| 515,516 4| 4| L4

A L AR T S S e P 202| 517,516 L| L| L
TR by R R ey Lo o P R O 1 il Ay et SR 205760 516 2| 2

Screw, No, 10-24 x 7/16" Ov, HA, Cr. ReCeucvee.veeervnnnen 578 516 L 4
B ) O X I B e e e e o mialaTala o ee s Siala e s 206691 516 *|
Wed g oo BT e TP e S Lo L el e T L e L e 205759 516 2| 2

Bolt, L/L"-20 x 7/16" Ov. Hd. Cr. ReC.o.cce.ceccenensons 770 516 hi
30.114 - FRONT DOOR HANDLES AND LOCKS
HendVeR(inel i Rseuteheon) b o o fen L m e e s ..|20W196| m15,516| 2| 2| 2

SerawiaRone)o=0US b SIS RATEHASERY (ol b a0 S e aed 511| 515,516 4| L L

Lockwagher, No. 12 Int. and Ext, Tooth. . ......ocuernn... | 588| 515,516 How o
Gasitet, Handle Escutcheon (Fibre).......coceevvenccenncansl i 204910| 515,516 2| 2| 2
LocksCylinder and iKaxa (Door). A e o A bl S i s 2073uk| 515,516) 1| 1| 1
Lock Cylinder and Key Kit {incl, Door Lock Cylinders, :

Ignition Lock Cylinder and Keys)......... e G 207348 515,516 1| 1| 1
Kay =Cut, 1Cote s Ho HEE R AG0Y ctos [50- 58, s foatsat it nin .». | 203887 515,516 1} 1] 1
Eey, Blank, for Code Mo, K.F. 501 t0 750 ce.c-.... ce.-ea..| 203882 515,516 1| 1] 1
Hetalnar i o e ceseran.ss |Bock Cylinder| ... |205373 515,51E| 2l 2| 2
Set Screw No. 10-32 x 1/2" Cup Pt____{ to Door } 103 515, 516| 2l 2 2
30.119 - REAR DOOR GARNISH MOULDING |

f
Moulding (incl, Weatheratrip) Right.(Prime)ese....veceo...|208197 515 IF 1 1

*As Required ' '
92




BODY DOORS, LOCKS, HINGES, HANDLES and REMOTE CONTROLS  30.100

BODY TYPES

GROUP, PART NAME and DESCRIPTION PART |\ ODELS | :
. NUMBER nl:I:I E =

- [l -

1 2 =

30,119 - BEAR DOOR GARNISH MOULDING (GONT'D.)

Moulding (incl, Weatherstrip) Left (Prime)e.e.v.eivee...... 208108 515 1 1

Mpulding (incl. Weatherstrip) Right (Chrome). ............. 2ol4915 516 TH 75,

Moulding (incl. Weatherstrip) Left (Chrome).............. .|2ok016| 516 | 1| 1 {
Screw, No. 815 x T/&" Ov, Hd, Cr, Rec, Tap............. R20| 515,516 *| *| = ;
Serew, No. 10-12 x 7/8" Ov, Hd, Cr., Hec. Tap. (Repalr :

unly} ............................................... 630| 515,516| *| *| *
Bumper (Inner Fanel to Garnish Hﬂulding] .................. 200539 56 6| 6 '
30,120 - REAR DOOR (INCL. REGULATOR, LOCK AND LOCKING ROD)
(PRIME)

DTy ST i e G o B OGO T O O L0 ot 207108 H15 | 1 1

Door, Left...... I I s S et e T o e R | 207105 H15 1

DiyarHERIENT O Re i TR 58 B e T SR s e [207106] ®6 | 1] 1

Ty R e h s S s SRR e e e R R 207107 516 | 1] 1

Do T e L e (S SRS A e  Shtara it o SRR 207108| 515 1

Spacer (Door to Body).....cceu.un.. et o rehara e e e | 206802 515 s 4

Weatherseal, Door Inner Panel... ...ceceeeees i IR e N R, 207109| 515,516| 2| 2| 2

Weatherstrip Set, Right...........cv0ievnen- 8 A i cn e R A 203973 G155 s 1

Magthar et ip RS et T e e e e e e 203974 F15 | 1 1 i

Weatherstrip, Door Upner and Lock Pillar, Right...........|205L; LT [ 1

o Weatherstrip, Door Upper and Leck Pillar, Teft............| 205492 F15 | 1 i

Weatherstrip, Door Hinge Pillar, Lower.........veveeeveens | 2054731 G o 2

Wentherd P o B o Pl B b om, . ol i aten e e 203978 AL =2 2

Weatherstrin, Door Lock Pillar, Right.....cvcrienernnnnnen 20R0BE 516 E 1] 1

Weatherstrip, Dosr Lock Pillar, Left........oceevnvnnruons 205089) 516 | 1) 1

Weatheratrip, Door Hinge P111ar, ToWeT..........o..oeeen.. | 204923( 516 | 2| 2

L0 o B B TPOT g T R P e e sl | 203978 516 | 2| 2

Weatherseal, Front Upper Corner. . ... ..c.ocveuncnsaccsanenns | 205522 R6 | 2 2
Berew, (Mol “U=H0SeBIUSERA, HA. CF, Bet, . _ .. ..i.ccceeae 761 516 | W L

Haatheratrip, T o 5 A e RS e |8 Y S S e 205519 6 | 1

Weatherstrip, Left........... Rear Door to | ............ 205518 516 | 1

Weatherseal, Right........... Querter Panel| _........... 205521 516 | 1

Weathersenly Latt s el st b s e 205520 516 | 1

Weatheratrip, Hoof S5ide Rall Rear.......e.vvenenncnsonsnns 206830 16 | 2

Weatheretrip, Eoof Side Rall BEAT......c.en.cosrnavencnnns 205982 516 | 2

Hetainer, Roof Side Rail Weatherstrip, Rear, Right......... 205986 FL6 |- 1

REetainer, Roof Side Rail Weatherstrip,Rear, Left.......... 205985 5156 i 1

Retainer, Roof Side Rail Weatherstrip,Rear, Right......... 205963 516 | 2

Retainer, Roof Side Rall Weatherstrip,Rear, Left.......... 205962 H16 | 2
Serew, No. 6-20 x 3/8" Pan Hd. Or. Bet. TaPeveecoeeesonn 729 Y b
Screw, Rebtelnerir ot il cieessievon S R SR A T .| 203872 516 |

. 1

30.121 - REAR DOOR WAME PLATE 1

{

L 1 A T L e e s oo ] =t ) B Rl | 2

Plate, Name "Vagebond!, ... ...ceccecucncuncrannennneseeses| 207113 515 | 2

Plate. Hame HMarhabtant ... cvcaensrrnbnestinsoasasceresenes] 207110 - BYE | 2.2 ;
Gl N ame P ) o e e e e e s nia s o teiale oo slai e ents a e [ 2O TLA Gl SN EMEY E] SoM S b Sl |

*As Required

93




30.100 BODY DOORS, LOCKS, HINGES, HANDLES and REMOTE CONTROLS

BODY TYPES
PART u E
GROUP, PART NAME and DESCRIPTION Numper | MODELS | ®} |5
AR
¥ 2 =
30.122 - R2AR DOOR LOCKS AND CONTROLS
L oy S U P T A3 N e e PO ol o Ml 0 2ok201| 515,516 1| 1| 1
L o N B R R Ry i, 5 o, e T Bl i e 204202| 515,516 1| 1
R S N e e el B e R R e 202158 | 515,516 8| & L
HeA, Bellcrank to Lock Locking, Bight.....veeoceervesennns 204203 | 515,516 1| 1| 1
Rod, Bellcranmk to Lock Locking, Left.....eeeee.onevnnenses 2ouzok| 515,516| 1| 1
Rod, Lock Locking (Inside DooT LOCK).ueueueeeneennnnnnnn.. 20lggs| 515,515 2| 2| 1
BunrpersRliock sl ol R R od s e s R M o S 206693 | 515,516 4| 4| 2
Button, Locking Rod (Chrome)............... STe et v ot e S 204891 | 515,516| 2| 2| 1
Escutcheon and Speednut (Package).u....e.oveeeersenrneenns 1206638| 515,516 2| 2| 1
Speednut, Locking Rod EecutChent. .. ..cveennnnrsennnnrnnnns l206299| 515,516 2| 2| 1
Bellcrank, Tocldng Rod, BEght, .o oo ineoe it oonorastesnsoon 204205 515,516) 1| 1| 1
el erank, Lok dmgdRe A S Lafd s o o o e e 20L206| 515,516 1| 1
Bod teet [l 20 e TN IR S HA T IOr: CRee., ot Ptk s S e 759| 515,516| 2| 2| 1
Loclweahewsit] fREAMad ST " ot et s T Y 190| 515,516( 2| 2| 1
Springvaaher, . i DLl SR T SRR i A B ) BEC GRCS (S S P R
Plate, Striker (imcl. Pin) Right............. crraessecaaes |2005TE| 515,516 1| 1] 2
Flate, Striker (incl, Fin) Teft....u.ecuecrunucee.ursnvass 200679 B15,516| 1] 1
o i P s B R v g crerenesas 206303 515,516| 4| 4 2
TackwEonaSR s TR L e W T AR veees.. | 202234 515,516 L U
i b b b Ty o e e e e 202251| 515,516| *| *| =*
30.124 - REAR DOOR LOCK REMOTE CONTEOLS
Hod, Hemota Control, Right. ... cccevevecnccacassasnnannsnas 2nkgel| 515,516 1| 1| 1
RodS RemotedControlmehetbari S Do St i e ME o il e i 204862 515,516) 1| 1
Screw, No. 14=10 x 1/2" Rd., Hd, ©Or., ReC........00vnuvnn. 619| 515,516| &| 6| 3
Fle tyaeher s ol /A B GmER T o e e ek ek | e 243! 515,516 6| 6| 3
I T e el 204630| 515,516 6| 6| 3
Button, Remote Control Rod Push (Starlight Pearl)......... 20lg63! 515,516| 2| 2| 1
DT L L Y B O e T L e A o s 20u4865| B15,F16| 2| 2| 1
Hendle, Door Lock Remote Control Asslet.........oeveveoues 20001 515,516 2| 2| 1
Screw, No. 6-32 x 1/U4" Rd. Hd, Or. ReCou....ouue'enennn. 671| 515,516| 2| 2| 1
Lockwashar; - Ho. :62Bxt; “Tooth.. ... ... ieiad i oL, 518 515,516| 2| 2| 1
Bpeednut. ...t irisa e iaie e eea. . [ 20T 30| 515,516] 2| 2] 1
|
30.126 - REAR DOOR HINGES :
Einge,  Uppel, ERIsht S o sies or, o e e bt okt (e e | 20UgDGEEIR Ry Gl S8ty
Hizge,SUpperta ettt onte i COLaTRet i il o & oot itk i 2olg27| 515,516| 1| 1| 1
Ringe, Lower, Right......... e i e e TRarh it SN 204928 516,516 1| 1| 1
Hinge,* Tower; Leffans ~. = e — = 5 o A S, 5 ...|20kg29| m15,m16| 1| 1| 1
Serew with L/W (Hinze to Door). ... ceeevenences venenaees| 206326 515,516| *| = =
Screw with L/W (Hinge to Pi118T)eveeerucnnn.... cereraans | 202119 BI5 B1G| *| *| =
Screw with L/W (Hinge to Pillar Upper).......... «eeneass | 202159 515,516| 2| 2| 2 :
Pin (Upper Hinge Arm to Case)............ A o risracs oy | MG el I ) o e
Anti-Squeak, Door Hinge.............. PR Sy e 20290k 515,516 *| *| *
30.132 - REAR DOOR CHECE ARM :
ArmEUIne 1 ERamper Y e e e e et e o 20M00E R ET BBy iEL o Eoliny
Pin, 1/4" x TflE'.................,....................... 201569| 515,516| 2| 2| 1

*As Required

ol




BODY DOORS, LOCKS, HINGES, HANDLES and REMOTE CONTROLS  30.100

BODY TYPES
PART 5 |=—'
GROUP, PART NAME and DESCRIPTION wumaer | MODELS | ® [ |5
2| %8
B
30.132 - REAR DOOR CHECK ARM (COWT'D,)
Bracket, Door Check Arm Pivot............ R ...... |202923| 515,516 2| 2| 1
TRE O AR D (o, T R R A 687| 515,516| 2| 2| 1 ]
Guide, Door Check Arfl......cccvevneeean- R ] o [+ i) (s s 1 o= =] B | |
Screw, No, 10-32 x 3/8" Bd, Fd. Sl.......... o S e 283| 515,516 4| L| 2 |
Loclewashar, Ho. 10 Int. Tooth c...c.veeencncrrrrraseenes 259| 515,516 4| u| 2 |
B G Ea Raierd 1l ook i et R A Rl el S S s 2n2| 515,516 4| L] 2
827 1L F o Y e S 5 i i i A fgt P A gk et ity o S o g B 205760 E16 2| 2 |
Screw, No. 10-2U x 7/16" Ov. Hd. Or. Rec. . cc.cucuoouaes 578 516 bl L |
SHINNED0 0 Y DT BT, Wi, e e e, el T 206F01 516 =| * '
Wa e D0 O T T D BT e e e s e atala arbin 2 sialwe e s i S/ ele alole 205759 516 2| 2 =
Bolt, 1/L"-20 x 7/16" Ov, Pd, Cr. Becoeev...... S Ay 770 516 | 4 b
30,134 - RIZAR DOOR HANDLES
Honddla e (Ane), SR s cuLChac Y s e e o e R e 20l196| 515,516 2| 2| 1
Screw, Ho. 12-24% x 3/8" B, HA. Slec...cerineienresaccanns 511| 515,516 L4 b| 2
Lockwasher, No. 12 Int. and Ext, Toothe..e..veeeeeecnns 588| 515,516 4| W 2
Gasket, Handle EscutCheon (Fibre)e. ..o vcoeeoeerononcasess 204910| 515,515 2| 2| 1 |
Rl R O Gy R e e e e e S 206340 515 1 f
Pin, Hendle Locking...... aeweiveeiaiee SlaTeteTe e e Sk S ce...| 206504 515 1 |
Pinl Hﬁllll.'u.ﬂ Lﬂ‘ckirg {Eﬂp‘ﬂ.ir nn]-y]ii-llniiilnliil-viili--ll 2953}4'1 515 ‘L
Bracket' Etatiﬂnary Handleli-i-!ll-!‘i-i-i-l+i+-l-i-!+!i--!‘l-l--!'-ilil! EGEEIF 515 1
ScrewrpWasnerSHeRAT Seh! S0 L e e deas 2066 515 1
speﬁdnutl.a.a.q.lu..i.i.i...l-ii-.-.-..-& ......... om o # A o ow o om ok o oW EDE% 5‘[.-5 1
i
S |
|
|
|
| a
! i

.*J’LH Raq_uirad. 95




	kfpm510090.jpg
	kfpm510091.jpg
	kfpm510092.jpg
	kfpm510093.jpg
	kfpm510094.jpg
	kfpm510095.jpg

